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Affix PAS patient label here
First name
Surname:
DOB:
Trust ID: 
NHS No if known:



Undiagnosed Hypoglycaemia 
Plan (Page 1/2)

	Discharge Checklist
	Tick to confirm

	Discussion with Dr Dunia Ismail*
	

	Copy of Hypoglycaemia action plan (Page 2) explained + given to parents/carers
	

	Glucometer, Lancet sticks, Glucojuice**, Glucogel prescribed on TTO
Only Glucogel (Glucose 40% gel) is obtained through Pharmacy. All other items are obtained through general stores but must appear on the TTO for the GP to continue.
	

	Glucose monitoring training given to parents/carers
	

	
Sign and print name here ……………………………………………….
Bleep…………………………….. 
Date……………………………..



*If Dr Ismail is not available, please discuss with Dr S. Kanumakala or the COW
**Please note Glucojuice is not supplied through Pharmacy. Please ask the nursing team to order from general stores before discharge. It can also be purchased from Boots and online retailers such as Amazon.

Once completed electronically, save in the HYPOGLYCAEMIA folder on the Paediatric T drive under T:\Paediatrics\Complex patient EMERGENCY management plans AND ACPs. Also print and file a signed copy in the Clinical History correspondence section






References: 
1. https://www.nuh.nhs.uk/download.cfm?doc=docm93jijm4n732
2. http://www.bimdg.org.uk/guidelines/guidelines-child.asp?s=az&i=k
3. https://www.uptodate.com/contents/diagnostic-approach-to-hypoglycemia-in-infants-and-children?sectionName=DIAGNOSIS%20OF%20HYPOGLYCEMIA&search=hypoglycaemia&topicRef=5801&anchor=H2349590013&source=see_link#H2349590013
4. GOSH Hypoglycaemia Management
Undiagnosed Hypoglycaemia Action Plan for
…………………………………………………
	Lift (Glucojuice) 15g/60ml bottle
	Glucogel (1 tube = 10g)

	2-5 yrs
	40mls
	Up to 6 mo
	1/3rd of tube

	>5 yrs
	60mls
	6 mo-2 yrs
	1/2 of tube 

	Fruit Juice (>10g glucose /100ml)
	2-5 yrs
	1 whole tube

	Under 4 yrs
	50 mls
	>5 yrs
	1 + ½ of tube

	4-12 yrs
	100 mls

	>13 yrs
	150 mls


For the attention of A&E: 
This child has undiagnosed hypoglycaemia. Please follow the hypoglycaemia guidelines and do a fasting hypoglycaemia screen. 
If the glucose improves to more than 3.5 mmol/L with a glucose product at home, please contact Dr Dunia Ismail’s secretary for outpatient follow up.
Action Plan
1. Check glucose. If glucose is less than 3.5 mmol/L:
2. Double check. If glucose is still less than 3.5 
3. Give Lift (previously known as Glucojuice) or a sugary drink such as apple juice 
4. Check glucose after 15 minutes. If glucose is less than 3.5.
5. Give Glucogel and phone 999 to bring your child into A&E.

If …………….. can’t drink e.g. due to vomiting please give Glucogel and phone 999 straightaway. 
When to check ………………..’s glucose:


Acute illness


Cough, cold, sore throat


Low Glucose


Feeling hungry, weak, dizzy, shaky, headache, tingling lips, palpitations


Looks sweaty, pale, floppy, confused, grumpy, tearful


Just not right


Fever


Feeling generally unwell


Parent/carer concerns: ..................does not seem like their usual self.
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